VALPARAISO

CITY SERVICES

Valparaiso City Utilities

Capital Infrastructure Projects
Water and Sewer Rate Adjustments

15t Reading
Water Rate Ordinance No. 8, 2024
Sewer Bond Ordinance No. 9, 2024
Sewer Rate Ordinance No. 10, 2024

Presented to the City Council of Valparaiso, Indiana
April 8, 2024

\l VALPARAISO

CITY SERVICES



\\ /7 VALPARAISO

CITY SERVICES

Agenda
CH9 0.0 _2,
o
m eas am
Introduction  Challenges Operational  The Projects Customer
Culture & Water & Impacts
Results Sewer

NN \/ taseanaiso



Award Winning Utility that provides essential services 24/7 —
All night, all day, every day with Dedirated Staff.

v'  City Administration
G
VCU Board of Directors e TATE g RECO
Valp AND 4~ PGNiZE
[...]
Aging Infrastructure Planning....

Asset Management Program
Formalized work management system to frack all ufility assets

Tracks the age of the utlility’s assets, maintenance, location of water
and sewer main failures, condition of the asset, videos via closed
circult televising, photographs, water loss estimates and past repair
values.

Aging Infrastructure Commitiee

A committee of VCU professionals compiled and evaluated all of
the available asset information.

Build a Model to Validate Results

NN NV




INFRASTRUCTURE
\\// VALPARAISO improvEmenTS TOTAL PROJECT COSTS
CITY SERVICES 2013 - 2023

WATER $ 8,395,282.92
210 Projects

SEWER $4,616,776.78
39 Projects

STORM $ 24,129,676
70 Projects

WATER MAIN REPLACEMENTS
$ 7,889,669.28

SEWER MAIN REPLACEMENTS
$ 4,526,589.78

T STORM - SEWER SEPARATIONS
0 0.25 05 1 1.5 2

$ 1,669,508

Miles




Deteriorating Pipes:

Build-up on bottom of
pipe restricting flow

Interior wall surface
peeling due to
Hydrogen Sulfide
gases

Eroding 24"
Concrete Pipe




Cured in Place Pipe (CIPP) Lining

VALPARAISO

CITY SERVICES




Project Assessment Process

A committee of VCU professionals
compiled and evaluated all of the
available asset information. Once
the projects were identified, the
committee determined that
location, impact, environmental

factors, project cost, the term or
time the project has been known,
the consequences of component
fallure and the probability of a
failure within the next six (6) month
as the factors to be used ftfo
accurately “score"” a project.

\

Planning Projects

Planning sets a unified
framework to easily
understand and
compare information
to make decisions

for articulating the
financial and strategic
benefits of projectsin a
consistent way

VALPARAISO CITY SERVICES
UTILITIES WATER AND SEWER
AGING INFRASTRCTURE PLAN ASSESSMENT ..« —

V

VALPARAISO

ITY SERVICES

Location (Scale 1-10)

Valparaisa City Utilities
Sema g Ifrastchve SatigSyten

e

Project templates allow

ol | bt |
FACNTREEY]

Prioritization

Implementation

Prioritization tools help
make difficult tradeoff
decisions based on
organizational priorities

Tuble A - Sewer Main Cured in Place Pipe Lining (CIPP)

Conmmd e | by |
[T A7)

S F R

oty pay

Implementation allows
project champions to
understand the potentia
risks and mitigation
actions for efficient
targeted project results

. ey ey e ) a—

Impact

Car) el e oy cmy cmmy e
Environment
Ve e cmr ) g S a—
Cost
V) e cmmr ) cmr ) amm cm )
Consequence of Failure
Ve e el ) ) )
Probability of Failure

. ol ey el ey

Term

CITY SERVICES



Aging Infrastructure.....

Improving Valparaiso’s quality of life through.....

Aging Infrastructure 2023

Rehabilitation of Billing Street
Tower - 500,000 Gallons

Ovutside and Inside of Tower

S475,000 - Funded by Rental
Platform Revenues

S$145,000 per year in Revenue

NN f vaspanniso




Making a difference:

Improving Valparaiso’s quality of life through

Reduction in CSO
Events/Volume

Reduction in Flooding &
Basement Backups

ISO Rating — 2

Minimal Interruptions in
Service

\l ALPARAISO

CITY SERVICES

Valparaiso City Utlities
Combined Sewer Overflow (CSO) Meter
Number of CSO Events vs. Preciptiation

1998 - 2023
30 50
25 A -
- 40
cso 20 - PN /\/\/\ /\ 21 35
N v v . 30 Inches of
EVENTS Rain

15 25
\/\ L 20
10

- 15

s\ I
- 5
0 0

SR A N S I L SN S S %
o° AT IO R )
WP P F F S

s C50 EVENTS

e PREC in"
Valparaiso City Utlities
Combined Sewer Overflow (CSO) Meter
INCHES OF RAIN vs. BASEMENT BACKUPS
1998 - 2023
80 50
70 - 45
[%e]
S = \ TN~ [ AN 7\ - 40
% = gg _WQL_ v/ /i 3
% = 40 | | VT ig Inches of
LO-. g 30 | | L 50 Rain
= - 15
20 = | 1o
10 + = 5
ot+t—r—+—r— - + 0

B O oD DO D RO D O A BACKUPS
'39 *|9° '\r@ ,L@ 'b& ‘IPQ 'b& ,19'5' '19» ’lr& '1'& "'f& "'& e PREC in"




» Softening Costs through Culture......

Aging Infrastructure

Energy Initiatives

Asset
Management/Work

Mgmt ‘%‘

EFFICIENCY

Refinancing of Water Audits

Debt

Labor Control-Work Force Flexibility
Credit Rating AA-
Bulk Fuel Purchasing
High Interest Banking Services
Proper Electric Rates

19



Softening Costs through Operational Culture Summary........

Energy Initiative Results .....
—— — Product Quality — (Compliance & Customer Satisfaction)

oS MMSREEEMESE o | Operational Optimization - Energy (Conservation - Efficiency — Renewables)
e Al :”‘” ':“’:‘i‘; ______ " W =; Infrastructure Stability - (Asset Mgmt. — Water Audits — Aging Infrastructure)
LI R S =X > ST § E A il e A zsw% . . N N .
o al il ol .l W T A g Reduction in Flooding/Combined Sewer Separations/Basement Backups
Fom owertoeat 5 prmrPiermm Financial Viability

50 1 Million | s;0 o Trea illion * . .

" e b AA - Credit Rating Standard & Poor

EH R HE T HHHHH Computerized Work Management Systems

Stable Cost ($$) per 1 million Gallons Treated (Water & Wastewater) - 5 Rate Increases by

lectrica prowider since 2010, B Employee & Leadership Development (Highly Trained and Capable Team)

Estimated Savings since 2002 - 32 Million KWHs OR $3 Million Dollars (Blended Rate Over 20
Years) -

Energy Initiatives Results: — — AVOIDS RATES BY CRISIS

Wastewster Treatment lant Natural Gas Usage 2003-2022

— -
. 0 ) a0 % Power Factor Correction

* Reduced Lighting Costs i

: Ve

i City of Valparaiso (Indiana) Utilities

i \_/ S "
* Reuse of Methane Gas L N _ ¥ Replaced water plant master 10 Years of Refunding Results

) . L. \—/ Valparaiso City Utilities Water Department meters with high accuracy
T FHEFEH 158 : VCU Water Loss (%) Vs National Average (%) in the Past 10 ¥ Manitored SCADA trendlines to Stormwater Management District
- Years identify large main breaks early | Gross Savi NPV Savi Refunded Bondk
* Natural Gas Usage {'25%) 4.0 Indiana Statewide Average Water Lass 22%* - RIS ssue ross Savings avings efunded Bonds
breaks/leaks Refunding Revenue Bonds, Series 2019 $204,338.15 $197,222.59 2011Aand B
I o 00 * Data from 2022 Water Lass Report Appendix B Prepared by Indiana Finance Autharity v Installed Pressure reducing valve
. Valparaiso City Utlities ‘ i Drinking Water
* Power Factor (DISCOLI nted Dema nd Combined Sewer Overflow [CSO] Meter z _ :PRV! to reduce water pressures in g
Number of CSO Events vs. Preciptiation 5o National Average Water Loss 14% from EPA certain areas Iss! Gross Savings NPV Savings Refunded Bonds
- i 9, 1998-2023 26 i A
Charges) - Anything above 90% N : 3 v — ——— pa—— Waterworks Refunding Revenue Bonds, Series 2013 S5173774.34 846665231 2022 Bonds
5 . = ing water mains : :
- ,\f\/\/\/\/ _ g 120 B VCU Water Loss % ¥ Actively tested a portion of Waterworks Refunding Revenue Bonds, Series 2018 102,332.81 88.427.81 2010 Bonds
s o » T tomers' met

* Reduced CSO Events and Volume . pmer e e

v
128
10.8 11.2
9.0 8.9
) 7.4 7.4 ;.
s = B0 71 6.6 5.4 ¥ Read large meters weekly Total Savings $616.107.15 &M
0 v Checked consumptions for
FELEPELSS 0SSP T o stapped meters and for possible Water Pollution Control
——PREC i meter tampering . Issue Gross Savings NPV Savings Refunded Bonds
oo b014 2015 2016 2017 2018 2019 2020 2021 2002 2023 ¥ Performed billing audit periodically Sewage Works Refunding Revenue Bonds, Series 2013 $460,614.00 $426,206.00 2000 Bonds
\ , VALPARAIS . to find and correct accounts\elpd Sewage Works Refunding Revenue Bonds, Series 2015 156986147 1,321.217.01 2007 Bonds
CITY SERVICE! ear billed incorrectly

et N / $200047547  $1747.42301

/7 VALPARAISO

Total Savings

CITY SERVICES



Planned Improvements

The City must continually invest in our water and sewer systems
to maintain safe reliable services. City Utilities has identified the
following major projects:

WATER SEWER

» Filter Replacement

« Aeration System
Upgrades

«  WAS Thickening

« Digester Rehab

* Pipe Gallery Roof Repair

« MCC and Switchgear
Replacement

« New SCADA System

e Sturdy Road Pump

Station

* Replacement Wells
« Phase Il Complete
* Phase lll

« Airport Plant Filter
Upgrades

« SCADA Control
Upgrades

\l VALPARAISO

CITY SERVICES



Wastewater Projects

Replace Aging Systems
Maintain Compliance & Environmental Stewardship
Improve Efficiency
Increase Capacity (Same Footprint)

‘il‘s




Wastewater Project Background
Information

Average Flow: 5.7 MGD (71 % Capacity)
Design Flow: 8-MGD/ Proposed 10 MGD
Max Capacity: 18-MGD/ Proposed 22.5 MGD

Serves 34,000 people and discharges flow to Salt
Creek — Lake Michigan

Project focused on improving the condition of
aging assets and planning for future compliance &
regulations

23




The Projects “Wastewater”

Biological Aeration Tank Operations

(Removal of Carbon/Nitrogen)
Existing

L. Aeration Tanks

« 6 North ATs, 8 South ATs
« 2.74 MG Total Volume

Risk: Compliance
with Biochemical
Oxygen Demand &

Ammonia Nitrogen
Requirements

« Blower Building
+ 4 Multi-Stage Centrifugal
Blowers

- Two @ 8,000 SCFM (400 HP)
- Two @ 4,000 SCFM (200 HP)

Structural Modifications/Upgrades

« 5340 Total ceramic diffusers

Membrane Diffusers

2560 total i
New air piping
Automated DO
Control oz

* Hybrid Screw
| Blower

*+ 768 SCFM Each
+ 125HP

East-West Pipe Gallery

deterioration of existing concrete
increase durability

waterproofing coating to prolong lifespan of roof

Improvements

* Higher Solids &
Phosphorus Removal

” Peak flow increased to
22.5 MGD from 13.5
MGD
Less Power Used for
Cleaning Cloth Filters

" Higher Treatment
Capacity in Smaller
Footprint
Can expand to Future
Cells within same
footprint.

+ Removal and replacement of existing East-West Pipe Gallery roof due to
New concrete roof will be sloped adequately to improve drainage and
New concrete roof will be coated with a pedestrian traffic rated

Removal and replacement of existing stairs at east end due to deterioration

Objective: Improve filter performance with respect
to TSS and TP removal and increase component
apacity _

Coagulant Sterage

(Create

Flack/coagulant bind Flocculation
- a Tanks

Mix

Risk: Totals Suspended Solids Compliance

during wet weather flows and further underdrain

failure

Pile Cloth
Flow from Filters
North ATs A

- Replace Aging Process Units
35-60+ Year of Age

Failures

Corrosion

Inefficiency “Power”
Structural Issues
Instrumentation & Control
Electrical Systems

AN NN VN NN

- Benefits

v' Environmental Stewardship
v" Maintain Compliance IDEM/EPA
v Increase Capacity “Same
Footprint”
v' Redundancy
v' Optimize Operations
v' Communications
v' Energy Savings

Sturdy Road Regional Lift Station Project Upgrades

Include:

» 4 Plex Station w/Redundancy
Increase — Capacity to 8.2 MGD

» 13,000 Feet of C900 Plastic
(Thicker diameter)
» Employee Safety (Confined Space)

» Willing Property Owner

e
R Lot e
TR H

LT

WAS Thickening — Existing & Modifications

©

is the

Equipment installed 40+ years ago

Design Condition
2 units (1 Average; 2 Max Day)
Expected run times:

4.75 hrs (Average)

6.73 hrs (Max Day)
Produce 4-6%

TS solids to digestio

« System lacks automation requiring | *

frequent operator intervention

Existing tanks are corroded

New.

ey

Improvements

v" Smaller Footprint

v' Automation & Control
v Less Recycle Water
v Less Run Times

v" Energy Savings

Two (2) WAS feed pumps
Centrifuge package

Two (2) centrifuges

Two (2) thickened sludge pumps
Two (2) sludge hoppers gates

Is and
Polymer delivery system

Remove in its entirety and Replaced/Relocated
CSO Storage PLC- Rack 1&2

Pipe Gallery (RAS) PLC
Effluent PLC

Boiler PLC

Filter Main Control Panel
Filter Consoles

Modified and Replaced within Panels
CSO Disinfection PLC

Screen and Press PLC
Clarifier PLC

Lift Station PLC
Blower Building PLC
UV main Control Panel
UV Building PLC
Control Building PLC

Overall Modifications

« New Process Control System redundant
servers, network switches, and fiber optic
loop

« New Operator computer workstations

« New Plant-wide PLC programming and
software

« Upgraded iFix software (building on
existing licensing) and programming

« Other new instruments and
equipment; valving, flowmeters, gas
detection




Aerial Photo of Wastewater Treatment Plant Past Capital

Projects

LEGEND
Jl 1. Construction of UV Disinfection 2001
' Upgrades in 2015
2. Construction of Filter Building in 1985
Upgrades of Controls/Media in 2008
3. Construction of New Blower Building
1985; Upgrades in 2001 & 2012
4. Construction Sludge Thickening DAF
1985; Upgrades in 2001
5. Expansion and Rehabilitation of
Primaries 2008 Phase Il Project
. Anaerobic Digesters Construction &
1950;1970 Upgrades in 2008
7. Secondary Clarifiers Expansion 2001
8. Headworks Facility Expansion &
Upgrades (Screening; Grit Removal,
, Pump Station) 1985; 2001; 2015
9. Combined Sewer Overflow Facility —
Construction & Upgrades 1985;
2008;2011




UPGRADE SUMMARY

—————————————————————

Projects

Replace Aging Systems |
. . |
(Aging Wells/Filters/Controls) |
IR -
- “ £ "_. AT S .'u___

R e e o e S T A
e e ’_*t)’; 2 P - e A . {"- £3 |

£ 9&.. i ety L ST . . f
. _—J( AT 2 g ,t_',_‘-a".e e 151 ﬂf‘"" el e “gk; ‘«_V} |
= 8 e . FLANAE L S BLX S .
e P I Tt ) S v o X |




Water Quality

2023
VALPARA{SO Drinking Water Summary

T E R I'he VCU Water Department is proud of the high quality of its water supply, which meets or exceeds all state and federal drinking water quality requirements. The
WA Department routinely monitors for more than 100 chemicals in the drinking water making sure the water is safe to drink. Out of those monitored chemicals, only a
small portion are included in this report. The reported chemicals are those that are found in the water and also are the EPA regulated chemicals (chemicals subject

U A ‘ 1 l Y to an MCL, MRDL, TT or AL) and unregulated chemicals for which EPA or Indiana Department of Enviromental Management requires monitoring under 40 CFR
141.40. If you are interested in a complete list of chemicals that are tested in the drinking water, please contact Shihua Chen by phone at 462-6174 ext. 1341, by e-
REP OR l mail at schen(@valpo.us or by mail at 205 Billings Street, Valparaiso, IN 46383.
BSTA D FOR A REA PLA AND D RIB O
YEAR UNITS OF HIGHEST LEVEL mcL
SUBSTANCE SAMPLED M RE McCL MCLG DETE! AMOUNT RANGE VIOLATION POTENTIAL HEALTH EFFECT TYPICAL SOURCE
Barium 2022 ppm 2 2 0.059 0.039-0.059 NO Increase in blood pressure Erosion of natural deposits
. _ _ Eye/nose irritation, stomach Water additive used to control
Chlorine 2022 ppm MRDL=4.0 MRDLG =4 1.4 0.2-1.4 NO e o
R - . Bone disease; children may get Erosion ol.n.atural deposits; Drinking
Fluoride (adjusted) 2021 ppm 4 a4 0.7 0.5-0.7 NO mottled teeth :\:;;‘r additive that promotes strong
May cause shortness of breath Runoff from fertilizer use; Leaching
|Nitrate 2022 ppm 10 10 0.11 0-0.11 NO and blue baby syndrome for from septic tanks, sewage; Erosion of
infants natural deposits

May cause allergic dermatitis if

Chromium (total) 2022 ppm 0.1 0.1 0.0027 0.0016-0.0027 NO using water with chremium in

excess of MCL over many years

Discharge from steel and pulp mills;
erosion of natural deposits

Liver, kidney or central nervous
y v Byproduct of drinking water

Total Trihalomethanes 2022 ppb 80 NA 34 12 -34 NO system problems; increased risk of 't
cancer
Total Haloacetic Acids 2022 ppb 60 NA 11 3-11 NO Increased risk of cancer Bvproduct of drinking water
|Beta/Photo Emitters 2022  mrem/yr 4 NA 2.13 0-2.13 NO Increased risk of cancer g:;z::: natural and man-made
Gross Alpha 2022 pCi/L 15 (o] 8.5 0-8.5 NO Increased risk of cancer Erosion of natural deposits
SUBSTANCE TESTED FOR AT CUSTOMER'S TAP
SUBSTANCE SAVME::ED :;:l:rssuon: m:’snﬁng IACTION LEVEL(AL] PEngCoE‘;‘HTILE AMOUNT RANGE AL VIOLATION POTENTIAL HEALTH EFFECT TYPICAL SOURCE

copper 2020 ppm 0 13 0s 0-o6 NO  Gesmmestmoidsess  onenenotioreod e

Children: Delays in physical or
ILead 2020 ppb 0 15 4 0-7 NO mental development. Adults:
Kidney problems

*Information on fluoride and preparation of infant formula can be found at https://www.cdc.gov/fluoridation/fags/infant-formula.html

Corrosion of household plumbing
systems; Erosion of natural deposits

https://valparaisoutilities.org/DocumentCenter/View/1401/2023--Water-Quality-Report

VALPARAISO

CITY SERVICES



https://valparaisoutilities.org/DocumentCenter/View/1401/2023--Water-Quality-Report

The Projects “Water”

PURPOSE OF ORDINANCE No. 29, 2022

* Engineering and construction of additions and
improvements to the City's Waterworks.

VALPARAISO CITY UTILITIES

+ $23 Million financed through Bonds:
» Construction of up to 8 New Wells & Transmission
Lines

v’ Phase Il — 4 Wells by 2023
v’ Phase lll
v’ Additional Wells
v Backwash Recycling System Flint Lake
v’ 4 New Filters (Airport Plant)
v’ Structural & Electrical Modification

+ The ability to issues Bond Anticipation Notes (BANs) of
not to exceed $6 Million
* Interim Financing for:
* Engineering Phase Il & Il $2.3 Million

+ Phase Il Construction 4 Wells $5 Million STRATEGIC PLAN

2ND EDITION

PARCEL A
PIERCE TRUST

\rea'meJ'
Plant |
£e

| ey
an mr

Potential New Water Main Notes:  * Generalized location selected to minimize
Potential Sanitary Setback Area mpacts to private residertial well

Production Wells
New Well Sites

|
- Phase Il & Phase Il
Improvements

v' Phase Il (4 Wells Complete)
v Phase lll

v' Country Club Wells

v SCADA Controls

v' Airport Filters

- Benefits

v Increase & Sustain Water
Capacity

v' Redundancy

v' Filters (Aging — Water Quality)

v' Upgrade Operational
Communications

%a?eﬁ/lnstallation & Flint Lake

......

-

Phase Il

Country Club Wells
Replacement

Airport Filters

Replacement
Purpose of the Process
* Remove Iron and Manganese from raw well water.
Issues
* Two filters installed in the 1960s; two in 1977
* Corrosion and erosion inside the filter body
* Many repairs in the past years
* Filter 2 out of service, repair is not economically feasible
Solution
lace them with new filters — Water Quality

ts (Operational)

nough treatment capacity to meet water demands.

er break down time due to structural failure
age and available redundancy.



Water Production Records and Prediction
1992 to 2030

11.0
— —e— Average Day Water Production
10.0 .
—4— Maximum Day Water Production 9.3 MGD [Total Well Capacity
9.0 Pratt online
S 8.2 MGD Firm Capacity
8.0 8:0
=) 7.5 7\ 7.5 o = P A R e
& 74 ST 1
= 7.0 —t7- 0 e —— —
= €.9 . al/--%0 =877\ 5= {68 Yg 1.2 MGD MAX DAY BUFFER
2 6.0 63 1 63 6.4 6.4 6.4 e o /
3 | A 4.3 MG TOTAL WELL
2 5o 5.3 5.3 CAPACITY BUFFER_|
2 43—z 0 T At
g 4.0 39 3> E"‘i:/'\ /\—'\; I S| S ——— 9'15
o '/'\={'_§'"'.b4’2:?¥"z‘-1 4.0 4 4
3.6 Y 3.7 737 3 s‘ar 3 3_% é: 9
3.0 R 234 :
2.0
1990 1995 2000 2005 2010 2015 2020 2025 2030

\/ VALPARAISO

CITY SERVICES



Rate Analysis
@ bakertitly

now, for tomorrow.




]
Primary Drivers of Rate Adjustments

Last rate adjustment for both utilities
were adopted in 2013, with the
current phase effective 1/1/2016.

e Significant 5-year capital plans —
Aging Infrastructure

*Plant Upgrades and Expansion

*Higher operating costs are expected
to continue due to several factors
beyond VCU’s control.

@ pakertilly

MUNICIPAL ADVISORS

Summary of Key Changes

*Total revenue requirement increases over the 5
year planning period estimated to be
approximately 46% for Water Reclamation and 44%
for Waterworks through 2028 with bond projects

*Requires combined average residential water and
sewer bill increase of approximately $32/month
resulting in a combined average bill of ~$104 per

month.
31

*Phasing of rates is suggested and is included in the
final few charts.




Rate Adjustment History

Valparaiso Sewer - Based on 535 CCF

Prior to 1998 2000 (1) 2010 (2) 2016 (3) 2028 (4)
$ Amount $19.29 $25.58 $31.65 $41.98 $61.40
% Increase 32.6% 23.7% 32.6% 46.3%

Valparaiso Water - Based on 535 CCF

1995 2002 (5) 2011 (6) 2016 (3) 2028 (4)
$ Amount $17.89 $17.37 $21.97 $29.81 $42.87
% Increase -2.9% 26.5% 35.7% 43.8%

(1) Final phase of three phase rate increase with phases effective July 1998, January 1999, and January 2000

(2) Final phase of three phase rate increase with phases effective February 2007, July 2008, and January 2010.

(3) Final phase of three phase rate increase with phases effective January 2014, July 2014, and January 2016.